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1 PURPOSE OF THE INVESTIGATION
SKG-IKOB was commissioned by B&B Locks BVBA — Wommelgem (Belgium) to perform a test on strength aspects
according to EN 12209:2003 +AC:2005 (hereafter referred to as EN 12209) on:

Locks and Keepers of types: G1 and G1M

2 PRODUCT TYPE AND DESCRIPTION OF THE EXAMINED LOCK
Type designation: G1 and G1M
Description: G1: Mechanical lock with electromechanical lock case
G1M: Mechanical lock with locking plate.
The locks are produced at the address of the applicant.
Remark:
This report may only be reproduced word by word and in its entirety, unless prior written permission has been
obtained from SKG-IKOB.
This report replaces 18.00120-1 dated 26-09-2018.

Drawn up at Geldermalsen, The Netherlands, on 23 October 2018

Bl

dr. ir. A. van Beek
Technical Manager
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3 METHOD OF INVESTIGATION

The results were determined through tests according to EN 12209:2003 +AC:2005.
Test April 2018 paragraph
1. End load dead bolt (G1M) §5.8.4.1
2. Pull load in combination with lock case (G1) 8§5.8.5i.c.w. 85.8.9.3

Test September 2018
3. Side load on the deadbolt (G1M) §5.8.2.1 (supported)

For photos of the test, see Annex 2.

4 SAMPLING
The samples were delivered by the applicant in April and August 2018 and marked by SKG-IKOB.

The samples were provided by the applicant. This investigation therefore only provides conclusions about the tested
examples and cannot be considered representative for a larger consignment.
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5 TEST RESULTS

Test model
1. End load dead bolt (G1Mm)
2. Pull load i.c.w. lock case (G1)
3. Side load on deadbolt (G1Mm)

For pull-push diagrams of the results, see Annex 1.

6 DRAWINGS / PHOTOS LOCKS
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G1 lock
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Annex 1: Test results

Gl

SKG - IKOB Certificatie i dita

Conbol BN: 164263
Croaahend SN: 154863
Forcn SN 1540848 100 &N

Productgroup : Building hardware

Product typs : siot en shsast Company{cooans,): BaB locks
Document : EN12X09 Product number  : G1
Dantedvis?) : 942018 Investigation : oncarzoek 18 00120
Tester ¢ J.G van de Wetering
Remarks : hoofdachoot wordt uit sictkast getrokken D§ Fmax
voorplaat sloficast vervormt
Test resuits:
Maximum Foccc;Travd at Max. Force | Time at Max. Farca
Nr N | mm )
1 | 4525081 | 30,90 | 394 42
40000 |
30000
2 !
=
B 20000 +
10000
0 - - - - 4 - - . ‘ ) * - — » —
0 10 20 4
Standard ravel in mm
F man 2PV 000418 113406 Page 11
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SKG - IKOB Certificatie

Macterm daln

Control SN: 134000
Crosshend

SN 154823

Foroe SN 154854 100 kN

Productgroup : Building hardware

Proeduct type : slat Company(codenr,): BAB locks
Documsant . EN12208 Product numbar - G
Date(visity ' 842018 Imvestigation : primar
Tester .G, van de Wetering
Remarks 1 schoot word! door de vergrendeling gedruk! bij Fmax.
Test results:
Maxdmum Force | Travel &t Max, Force | Time &t Max, Forca
Nr N i mm 5
1 | 5908454 | 10,84 | 509,41
60000 :
Z 40000 +
=
-3
5
g
n
20000 4
0 .- 4 ’ ) + " + + i ’ "
0 2 " 6 ) 10

Standard raval in mm

F max 2PV DU R RA R ag

Paie 118
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SKG - IKOB Certificatie it o
Control SN: 154863
Crosshead SN: 154863
Force SN: 154864 100 kN
Productgroup : Building hardware
Product type : slot Company(codenr.): B&B Locks
Document : EN12209 Product number : G1M
Date(visit) : 25-9-2018 Investigation : onderzoek 18.00120-1
Tester JWE
Remarks . SLot nog intact en functioneel bij Fmax.
supported getest op 3 mm
Test results:
Maximum Force | Travel at Max. Force | Time at Max. Force
Nr N mm S
1 | 10037281 | 3,50 | 860,21
100000 - /
80000 /
z /
£
8 60000 /
S
= +
7]
e
G
& 40000
20000 '
0 -7 — —— —— —t—4 - +— —+ —
0 2 4 6 8 10
Standard travel in mm
Page 1/1

F max.ZPV 25.09.18 16:03:47
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Annex 2: Photos

End load deadbolt,
start
85.8.4.1

Pull load deadbolt i.c.w. lock
case, start test
8§5.8.5i.c.w. 85.8.9.3
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Pull load deadbolt i.c.w.
lock case, after test
85.8.5i.c.w. 85.8.9.3

Pull load deadbolt i.c.w.
lock case, after test
§5.8.5i.c.w. §5.8.9.3

Side load deadbolt i.c.w.
lock case, start
85.8.2.1i.c.w. 85.8.9.2
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Side load deadbolt i.c.w.
lock case, start
85.8.2.1i.c.w. §5.8.9.2

Side load deadbolt i.c.w.
lock case, after test
85.8.2.1i.c.w. 85.8.9.2

Side load deadbolt
start
§5.8.2.1 (supported)
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Side load deadbolt
after test
§5.8.2.1 (supported)
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